



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

An ISO - 9001:2000 Certified Institute

TEST CERTIFICATE

000145623

Issued to :

L.C. INTERNATIONAL
1826 AMAR NATH
2ND BUILDING, BHAGIRATHI PALACE
DELHI - 110006

J.O.No. 910-173-0978
Reg.No. 1194775
Date 21-10-2009
GC-01 (REV-04)
Your Ref.No. -

Kind Attn: MR. RAJESH CHOPRA , -

Sample Particulars :

One sample described as L.C. Premium Cable, was received.

Date 10.10.2009

TEST RESULTS

S.No.	Test	Value Observed	Value specified	Conformity	Protocol adopted
1.	Halogen acid gas evolution (HCl evolved, % by weight)	0.1	20 (max.)	Yes	IS: 694-1990
2.	Smoke Density				ASTM D-2843
	a) Smoke density (% light absorption)	02	----	----	
	b) Smoke Area % (Smoke Density Rating)	01	----	----	

Note 1: Conformity w.r.t test at S. No. 2 could not be given, as the requirement for the same is not specified.

D.O.R. - 10.10.2009

D.O.C. - 20.10.2009


AUTHORISED SIGNATORY
(EMPLOYEE CODE: 41107)